
ORDINANCE NO. 980

AN ORDINANCE AUTHORIZING THE M AYOR AND CITY RECO RD ER TO 
EX ECU TE A CONTRACT W ITH  CURRAN- M cLEOD, INC. CONSULTING 
ENGINEERS FO R  ENGINEERING SERVICES ON AERATION BASIN 
IMPROVEMENTS, EFFLUENT FILTRATION AND BIOSOLIDS DE-W ATERING 
AT THE W ASTEW ATER TREATM ENT PLANT; AND DECLARING AN 
EM ERGENCY.

W H EREA S, the City of Canby has heretofore advertised and received proposals for 
engineering services for Aeration Basin Improvements, Effluent Filtration and Biosolids De-watering 
at the Wastewater Treatment Facility; and

WHEREAS, the Request for Proposals was duly and regularly published in the Oregon Daily 
Journal o f Commerce on September 10th, 1997; and

WHEREAS, three proposals were received on September 24th, 1997 at 5:00 pm by the City 
[...]
and physical handicap, political affiliation, or marital status. CURRAN-McLEOD, INC. is 
qualified as an Equal Opportunity Employer under the City o f Portland Code 3.100.

2



CITY OF CANBY
Wastewater Treatment Facility Improvements

Proposal for Engineering Services

II . T e c h n ic a l  P r o j e c t  A p p r o a c h

Background

The facility planning efforts completed in the early 1990s established a long-term plan to cost- 
effectively provide wastewater treatment capacity to accommodate build-out of the Urban 
Growth Boundary. The improvements identified in the Facility Planning were phased in two 
stages.

The first stage of improvements provided essential raw sewage pre-treatment and pumping 
facilities, secondary clarification, effluent disinfection and solids handling improvements. The 
second and final stage includes biological treatment, effluent filtration, enhanced solids 
handling as well as several miscellaneous site improvements.

Construction of Stage I improvements was undertaken in the mid 1990s. The construction 
bids were very competitive and permitted the City to incorporate some portions of Stage II 
work.

The remaining elements identified in Stage II plant improvements include the following major 
elements:

• Biological treatment unit
• Effluent filtration
• Solids dewatering process

The RFP identified these three components phased over the next three years to coincide with 
the funding resources. The first year’s task, and by far the task with the greatest impact on 
the entire treatment process, is construction of the biological treatment component of the 
plant.

Design flows for the treatment process were identified in the facility plans as an average dry 
weather flow of 2.0 MGD with peak capacity for 5.0 MGD. Design of the new facilities must 
have this capacity as a minimum.

Existing Biological Treatment

The existing aeration basin has a volume of approximately 345,000 gallons, which can 
accommodate a design flow o f a maximum of 2.0 MGD. This system can provide effective 
conversion of BOD and result in effluent quality that can meet the stringent BOD and TSS 
limitations of the permit.

j



Although more difficult, this basin can also function to effectively reduce nutrient levels to 
within the limits of the NPDES waste discharge permit. The process to achieve this reduction 
however is not conducive to the reduction of BOD. In summaiy, the existing basin and air 
supply is only marginally adequate to provide the combined treatment requirements of both 
BOD and nutrient components concurrently.

This limitation was identified in the facility planning efforts and interim provisions were made 
to assist in nutrient removal functions. Ultimately, the resolution o f this conflict requires 
construction of the proposed new structure with support equipment. The 1992 Supplemental 
Wastewater Treatment Facility Plan identified this work and targeted 1998 for the 
improvement.

Proposed Treatment Facilities

Although the first design task will be to complete a pre-design study for the City and DEQ 
concurrence, our experience indicates that the most cost effective and flexible operation is 
provided through a conventional activated sludge process with biological nutrient removal 
capabilities. Our tentative direction is to provide a multi chambered basin with zones that can 
be isolated to function with anaerobic, anoxic or aerobic processes, with sufficient water 
depth and internal recirculation to provide both organic treatment and nutrient removal.

The aeration basins should also provide multiple parallel basins for redundancy. Each basin 
will be designed to provide efficient oxygen transfer as well as mixing capabilities in anoxic 
or anaerobic chambers, respectively. The typical depth will be approximately 18 feet to 
provide for good oxygen transfer and efficient land use by reducing the structure foot print.

The essential components o f an aeration basin with nutrient removal capabilities include the 
following:

• Influent flow distribution
• Anaerobic/anoxic/aerobic cell partitions
• Multiple activated sludge operating modes
• Internal recirculation capabilities
• Effective flow split to secondary clarifiers
• Parallel trains for treatment redundant

The tentative organic treatment design proposed for the Canby Wastewater Treatment Plant 
aeration basin would have the capability to operate in several modes. Under low loading, the 
facility can operate in an extended aeration mode. As loading increases, the basin would have 
the flexibility to operate under alternative modes, depending on load, including conventional 
activated sludge, step feed, contact stabilization, or one o f several nutrient removal modes.

The following Figure II. 1 shows the proposed operating mode flexibility of a proposed five 
cell treatment unit with full redundancy. Depending on the City’s objectives, this basin could 
potentially be reduced to a three or four cell process and still maintain the organic treatment

4



processes. In addition to the treatment cells, we anticipate that internal recirculation, general 
purpose transfer pumping and a splitter box to the clarifiers would all be accomplished with 
separate chambers.

Biological nutrient removal (BNR) processes include several proven modes that provide 
various levels o f treatment. Currently the City’s NPDES permit requires only a modest 
treatment level for nitrogen and no treatment requirements for phosphorus. Future 
Willamette River standards will most likely require incorporation o f a phosphorus limitation. 
To be conservative, the BNR process selected must be capable of reducing both nitrogen and 
phosphorus discharge to the Wilamtte River.

Two processes are proposed to be designed into the basin which would dictate the volume 
requirements and cell partitions. The city has voiced a desire for a five-celled structure, which 
lends itself to utilizing a patented “modified Bardenpho” process. This process can be 
effective for both nitrogen and phosphorus, however, it requires a relatively large basin 
volume.

To provide the maximum flexibility, we have generated a flow pattern that takes advantage 
o f the five-step modified Bardenpho process, but can also evolve to a high-rate process as 
plant loading increases. The following Figure II. 2 shows a tentative BNR cell configuration 
that permits the application o f various operating modes.

The modified Bardenpho treatment process is capable of reducing nitrogen levels to 3-5 mg/L 
and phosphorus to below 1 mg/L.



RASll
Iff)

F
@

Q
t
t. '•f- —  --

r f - i F
® (4) ©

© © ©
i . ... -L - U

COMPLETE MIX

RAS l
©

©

©

(5)

l l

r ~ '

TEP FEED

RAS

Q-

f®

—
F 1 5T " ' - -... F

.....

r
© (I) © © R A s f ® t © | © © ©

S  1  1
--------- — — |— Q ------—# —.. —...... .A %

p  -1
© © i RAS| ( l ) @ © <4) ©

...... - :„.... .. __ F | 1 •• • 
..1 | ...

— —........ L

EXTENDED AERATION CONTACT STABILIZATION

CITY OF CANBY 
WWTP IMPROVEMENTS 

AERATION BASIN SCHEMATICS 
ALTERNATIVE FLOW PATTERNS 

FIGURE II.l
CURRAN-McLEOD, INC

C O N ^I II TIME' CIS Ir-IK ir-r-r^



INTERNALr

)

TENTA TIV E DESIG N CO NFIG UR ATIO N

VOLUME each TOTAL EQUIPMENT

( l )  ANAEROBIC CELL 4 2 ,0 0 0  g 8 4 ,0 0 0  g MIXER

( 2 )  ANOXIC CELL 8 4 ,0 0 0  g 168 ,000  g MIXER

( 3 )  AEROBIC CELL 2 5 2 ,0 0 0  g 5 0 4 ,0 0 0  g DIFFUSERS

( 4 )  ANOXIC/AEROBIC CELL 8 4 ,0 0 0  g 168 ,000  g M IXER/DIFFUSERS

( 5 )  AEROBIC CELL 21,000 g 4 2 ,0 0 0  g DIFFUSERS

TOTALS 4 8 3 ,0 0 0  g 9 6 6 ,0 0 0  g

CITY OF CANBY 
WWTP IMPROVEMENTS 

BNR TREATMENT 
FIGURE II.2

CURRAN-M clEOD, INC.
fO M C I il TIKI/-' r-K ------V



Typical design parameters for the five-cell modified Bardenpho process includes the 
following:

Table II. 1: M odified  Bardenpho  Design  C riteria

Cell Process Detention Time

Cell 1 Anaerobic Selector 1-2 hours
Cell 2 Anoxic Selector 2-4 hours
Cell 3 Aerobic Treatment 6-12 hours
Cell 4 Anoxic Selector 2-4 hours
Cell 5 Aerobic Treatment 0.5-1 hour

Total basin detention time is from 12 to 23 hours which mandates a very large structure. This 
is reasonable for current loadings but is not economically feasible for future design loadings.

A second process that lends itself well to the Canby installation is the patented process termed 
A2/0 . This process similarly has both nitrogen and phosphorus removal capabilities, but can 
accomplish this task in approximately one fourth the volume o f the modified Bardenpho 
process. Additionally, this process requires only three cells as opposed to five.

To accommodate future loadings within the five-cell basin design, the A2/0  process could 
utilize the same configuration and accomplish the treatment requirements in much shorter 
detention times. Following are typical design parameters for the A2/0  process, configured 
into the tentative five-cell basin:

Table  II.2: A 2 /0  Design Criteria

Cell Process Detention Time

Cell 1 
Cell 2 

Cell 3/4/5

Anaerobic Selector 
Anoxic Selector 

Aerobic Treatment

0.5-1.5 hours 
0.5-1 hour 
3.5-6 hours

Total basin detention time is reduced to as little as 4.5 to8.5 hours. This permits the same 
volume basin to treat up to four times the design flow of the five-cell modified Bardenpho 
process.

A basin designed with the flexibility to accommodate both processes can provide the City of 
Canby with an economically sized basin and yet have the design capacity to accommodate the 
City’s growth well beyond development of the current UGB. Limiting factors will be the 
capacity of the trunk sewers to the plant site, the primary clarifier (3.9 MGD) and the 
secondary clarifiers (5.0 MGD)

8



To accommodate the design capacity indicated in the request for proposals, the basin would 
need a minimum volume of approximately 900,000-1,000,000 gallons. This would provide 
ideal application of the modified Bardenpho process up through average daily flows o f 2.1 
mgd. Using the same basins with the A:/0  process, this structure could accommodate flows 
up to 5.3 mgd and meet the design detention times.

Both processes require return activated sludge pumping capability (80-100% for the modified 
Bardenpho process; 20-50% for the A2/0  process) and internal recirculation pumps to 
generate an anoxic zone (400-600% for modified Bardenpho; 100-300% for A2/0).

M iscellaneous Improvements

Miscellaneous improvements required to support the aeration basin operations would include 
construction of a new blower building with a minimum of three centrifugal blowers, additional 
engine generator capacity, and control instrumentation for monitoring and automated 
operation.

The existing aeration basin should be modified to operate as an equalization basin for filtrate 
or centrate return to the process stream. This basin may require a cover for odor control and 
can be treated through the existing scrubber.

The following site plan, Figure II. 3, shows a tentative layout o f building and basin 
construction; as well as the improvements noted for the second and third year of the stage II 
improvements. This retains an area for a future primary clarifier.

9



SOLIDS DEWATERING

EFFLUENT
FILTRATION
(1999)

C O N TR O L
B LDG/O FFICE 1

1

1

J i

J  ) /
/  /

u / / ( )

PRIMARY 
CLARIFIER 
(Est. 2015)

CONTROL
BUILDING
(1998)

CITY OF CANBY 
WWTP IMPROVEMENTS 
TENTATIVE SITE PLAN 

FIGURE II.3
CURRAN-McLEOD, INC.

fO M Q  II TIN \n  r-N i/~in <r-r-—



E f f l u e n t  Fil t r a t io n  a n d  S o l id s  De w a t e r in g

Prior to initiating the second and third year tasks o f effluent filtration and solids dewatering, 
pre-design studies should evaluate the cost and performance of the commonly available 
equipment. The industry fluctuates on its support of equipment for these tasks.

The use of a fabric filter as proposed for the effluent filtration, is new to Oregon. Although 
there are numerous units across the United States, the first Oregon unit is currently being 
installed at the Sandy Wastewater Treatment Plant. The filter is capable o f producing a Class 
IV effluent with chemical addition and this will provide a very cost effective solution to UV 
lamp fouling concerns and effluent reuse concerns. This technology will provide the basis for 
future effluent irrigation.

Achieving a dewatered sludge density as high as 35% as requested in the Request For 
Proposals is very difficult. More typically, densities of 22-28% are achievable with non- 
digested waste activated sludge. A filter belt press is the typical product for this application 
although this does not mesh well with the City’s lime stabilization process. An alternative 
application point may be warranted for the lime slurry if a filter belt press is utilized.

Alternatively, a centrifuge can produce a high density sludge product, although operation and 
maintenance is costly. This process requires less building space and can process lime 
stabilized sludge. By the year 2,000, this equipment will be more evolved with greater 
selections greater. The equipment choices should be evaluated as a component of the 1998- 
99 pre-design study for this future task.

As much as is practical, the design team and plant operators should anticipate visiting existing 
plant sites to observe various BNR treatments and plant equipment operation. There are 
several plants in Oregon and nearby states under construction or in operation. As a 
component of the pre-design studies, our office will locate and arrange to visit representative 
sites.

Project approach Summary

CURRAN-McLEOD, INC is very familiar with current activated sludge treatment plant 
designs and is in a position to evaluate each thoroughly for the City of Canby. We currently 
have a BNR plant under construction for the City o f Sandy. This recent effort has many 
similarities to the City of Canby’s project and will be a valuable hands-on resource.

Our overall approach to the project will include four distinct phases for each year’s task:

1. Pre-design Report Preparation
2. Design Plans and Specifications
3. Approval and Bid Process
4. Construction Phase

II



Each will have an identified goal and time line as shown on the Project Cost Schedule, to 
meet this City o f Canby’s needs.

The Pre-design report for the biological treatment facility would include installing a boring 
a the site to identify the soil types and groundwater conditions. The report phase is intended 
to identify the most effective option for treatment, recommend an efficient site layout, and 
confirm the design constraints. This document would be submitted to DEQ for concurrence 
prior to proceeding into the design phase.

Preparation of plans and specifications will be completed in close coordination with the City 
staff to assure we address all o f their concerns. Status meetings will be held frequently and 
City staff will be aware of the basin configuration and equipment selections options and our 
recommendations.

CURRAN-McLEOD, INC. maintains a close working relationship with the Oregon 
Department of Environmental Quality. One of our first project tasks will be to assist the City 
in negotiating a Mutual Agreement and Order (MAO) to eliminate the potential for a notice 
o f non-compliance (NON) due to ammonia levels in the effluent. This relief should be 
available given good faith efforts shown by the City to proceed with basin improvements.

Constriction Quality Assurance

CURRAN-McLEOD, INC has developed several construction phase practices that better 
assure the owner of quality control. Our resident inspector is certified to provide many 
specialized inspections, and document daily observations. Additionally, we require bi-weekly 
project status meetings with the Owner and Contractor for the duration o f construction to 
review schedules, conflicts, and procedures.

Our involvement in and proximity to the City of Canby will provide a strong presence for the 
duration of construction.

Project Scheduling

Project scheduling for the basin improvements would permit taking advantage o f the wet 